
End of life care in Parkinson’s disease 

** INVOLVE THE PARKINSON’S SPECIALIST TEAM** 

YES No 

Continue regular 

dopaminergic    

medications for as 

long as possible 

Consider NG if appro-

priate. DO NOT STOP 

PD medications.   

Consider alternative 

route/ conversions 

PD symp-

toms (rigidity, 

tremor, 

bradykinesia) 

Convert to Rotigotine 

patches (see chart 

below) 

Nausea 

Hallucinations/

confusion/   

agitation 

Respiratory 

secretions 

Pain 

Anxiety 

Is the patient able to swallow oral medications?  

Cyclizine S/C 50mg TDS PRN 

Syringe Driver-150mg/24hrs (do not com-
bine with any other medication in SD— 

consult  pharmacy) 

1st line: Transdermal Rivastigmine patch 
4.6mg/24 hours (contact pharmacy if already on 

oral rivastigmine) 

2nd line: Midazolam 2.5mg-5mg SC PRN 

3rd line: Levomepromazine 12.5mg SC PRN 
only if discussed with HPCT 55042 / bleep via 

switch 

Hyoscine Hydrobromide 400mcg  S/C 

PRN max 2.4mg /24hrs  

(Consider Syringe Driver if > 2x PRN) 

Midazolam 2.5-5mg S/C PRN 

(Consider Syringe Driver if > x2 PRN) 

1st line: Quetiapine (available as tablets or 
liquid) 12.5-25mg OD PO 

2nd line: Olanzapine 2.5mg PRN max 
20mg/24hours PO only if discussed with 

HPCT 55041/bleep via switch 

Hyoscine hydrobromide1.5mg transdermal 

patch 

Paracetamol 1g QDS 

Oral morphine 2.5-5mg PRN max 2-4hrly 

1st line: Domperidone 10mg TDS PO 

2nd line: Ondansetron 4-8mg TDS PO 

Lorazepam 0.5mg PO/Sublingual Max 

QDS 

Morphine 2.5-5mg S/C PRN 

(Consider Syringe Driver if > 2x PRN) 

Patients on multiple agents consider stopping in order of 

priority 

Anticholinergics > Amantadine's > MAOB inhibitors >  

COMT inhibitors > Dopamine agonists > Minimise Levodopa 

Conversion to Rotigotine patch 

Levodopa Preparation Rotigotine Pramipex-

ole MR 

Ropinirole  Requip XL Rotigotine L-dopa Prepa-

ration 

Rotigotine Rotigotine 

Madopar/Sinemet 62.5mg  BD 2mg/24hr 0.26mg Starter pack N/A 2mg/24hr Stalevo 50 TDS 6mg/24hr 2mg/24hr 

Madopar/Sinemet 62.5mg TDS 4mg/24hr 0.52mg 1mg TDS 4mg/day 4mg/24hr Stalevo 100 TDS 10mg/24hr 4mg/24hr 

Madopar/Sinemet 62.5mg QDS 6mg/24hr 1.05mg 2mg TDS 6mg/day 6mg/24hr Stalevo 100 QDS 14mg/24hr 6mg/24hr 

Madopar/Sinemet 125mg  TDS 8mg/24hr 1.57mg 3mg TDS 8mg/day 8mg/24hr Stalevo  150 TDS  16mg/24hr 8mg/24hr 

Madopar/Sinemet 125mg  QDS 10mg/24hr 2.1 mg 4mg TDS 12mg/day 10mg/24hr Stalevo 200 TDS 16mg/24hr 10mg/24hr 

Madopar/Sinemet 187.5mg  TDS 12mg/24hr 2.62 mg  6mg TDS  16mg/day 12mg/24hr Any problems contact Louise/ Angela on 

07810 284655 

14mg/24hr 

Madopar/Sinemet 187.5mg  QDS 16mg/24hr 3.15mg 8mg TDS 24mg/day 16mg/24hr 16mg/24hr 

Madopar/Sinemet 250mg TDS/QDS 16mg/24hr *Maximum 6mg for patients with Delirium then seek advice from Parkinson’s Team 

On 07810284655 /01803 655513 Monday– Friday 9am-5pm ( Do not cut Patches) 

Advice and support 

- contact Palliative 

care on 55042 or 

bleep via switch  

If eGFR <30ml/min consider 

prescribing renal crisis  

medications but - DO NOT 

prescribe Haloperidol 


